
GOO DWI LLer\rc!
Office: Road No.S, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +9L 96238 7873L I Email id: estimation@choicesoodwill.com

woRK oRDER NO: GOODWILL VERVE I STp WORK-o1

Acnrrurrur

FOR SEWAGE TREATMENT SYSTEM (STP.gO M3/DAY) AT

cHotcE LtFESTYLE- GOODWILL VERVE

THIS AGREEMENT IS MADE AND EXECUTED AT PUNE

ON THIS 13TH FEBRUARY 2024.

w ff)ir,
Contractor's signatu re Page I of 16

__l

Developer's Signature



G()OD\,VILLerl'e
Office: Road No.S, VishrantwadiAirport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +91 9623878731 I Email id:estimation@choicesoodwill.com

WORK ORDER NO: GOODWILL VERVE / STP WORK-01

AGREEMENT BETWEEN

THE PARTY OF FIRST PART

M/s. CHOICE IIFESTYIE THROUGH its one of the partner MR. AMIT ASHOK AGRAWAT

Occupation: Business, residing at - Pune, hereinafter referred to as "THE DEVELOPER" (which

expression shall unless it be repugnant to the context or meaning thereof be deemed to means and

includes the firm, partners, respective heirs, executors and administrators)

THE PARTY OF SECOND PART

To,

GREENSOT TECH

Mr. Sanjay Power
Address: ABIL lmperial, 2nd Floor, S-8 PAN

Card Club Road, Baner, Pune-411045
Mobile No.: 9823042526 / 967 3281L10
PAN No.: BFHPPL378B

GST No.: 27BFHPP1378BLZH

EmaillD:

Work Order for "STP (90 M3/DAY}" for Proposed Proiect for M/s. Choice lifestvle Developer
Site- "GOODWILL VERVE". S.No.35/36. Opposite Venkatesh Graffiti, Maniari Road.
Keshavnagar, Pune-411036.

Kind Attention: Mr. Sanjay Power

Work Order for the subject work is hereby placed as per the rates. Terms & Conditions which
were finally settled with you. Accordingly, you are requested to proceed with the work in
terms of this work order and conditions stipulated hereto.

1. Cost of Work

Here in after referred to

context or contrary to

admin istrators, executors,

: 2O00,000/- (Taxes Extra)

as "Contractor" (which

the meaning therefore

assignees etc.)

expression shall unless repugnant to the

mean and include its representatives,

Page 2 of 15

{.'V\- _/l

-/

Developer's Signature.M



G()ODT'VI LLer\re
Office: Road No.8, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411-032

Phone No: +9196238 7873t I Email id: estimation@choicesoodwill.com

WORK ORDER NO: GOODWILLVERVE / STP WORK-OI

WHERE AS Party of the first part is the developer and intend to start the STP Work for the site

situated at "GOODWILL VERVE', S.No.35/35, Opposite Venkatesh Graffiti, Manjari Road,

Keshavnaga r, Pune-41 1036

And WHERE AS Developer is desirous to get the said work executed through contractor having

all the infrastructure and skill to complete the STP Work as per the Developer instructions.

And WHERE AS contractor have approached the Developer and shown his desire and

willingness to execute the said work for which the Developer has given consent.

and WHERE AS it has been agreed by the Developer and contractor that the contractor will do

work on "GOODWtLL VERVE', S.No.35/36, Opposite Venkatesh Graffiti, Manjari Road,

Keshavnagar, Pune-411036, on the following terms and conditions.

And WHERE AS both the parties have decided to reducp their terms into writing, which are as

under:

A. DESIGN BASIS

Source of Water: Toilet / Wash Basin / Bathing & Floor Washing / Kitchen Waste water

(Membrane Bio Reactor
, Nature of waste water

Flow 90 m3lday

Operating period 24 hrs.

Raw sewage Parameter

pH 6.0-9.0

coD < 2s0 Mg/L

BOD - (3 days @ 27 "C) < 450 Mg/L

TSS < 200 Mg/L

Oil& Grease < 10 Mg/L

teloper's SignaturePage 3 of 15

Sewage/Grey Water

l



GOODvVILL'er\fc!
Office: Road No.8, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +9196238 7873L I Email id: estimation@shoicesoodwlll.com

WORK ORDER NO: GOODWILL VERVE I STP WORK-OI

PROCESS FLOW DIAGRAM

BAR

AREATION

I

Iffi
I

ffi
ffi coLLECrroN ffiffill T^\lr ffi
@

Jffi
I

MBR TANK
SLUDGE

BOD - (3 days @ 27 "Cl

Page 4 of 16

Treated sewage parameter

pH 6.5 -7.5

coD < 30 ppm

(5ppm

TSS -< 5 ppm

Oil& Grease S5ppm

TREATED
WATER TANK v

4*"r'ssignature



wffieooDwrLL\ter\re
Office: Road No.8, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +91 9623878731 I Email id: estimation@choiceeoodwill.com

WORK ORDER NO: GOODWILL VERVE / STP WORK-0l

C. PROCESS DESCRIPTION

SEWAGE TREATMENT PLANT

1. SCREEN CIIAMBER:

Screening is an essential step in wastewater treatment for removal of material which

would otherwise damage

equipment's interferes with satisfactory operation of the treatment units or equipment's.

OIL & GREASE TRAP:

Fat, oil and grease will affect the process and also affects quality of treated water. Hence

an effective Oil & Grease trap system must be incorporated after bar screen chamber in

order to remove oil and grease to treatable limits.

COLLECTION CUM EQUALIZATION TANK:

The screen wastewater from the screen chamber will be collected to the collection cum

equalization tank. The objective of the collection cum eqrralization tank is to minimize or

control fluctuations in wastewater flow & characteristics in order to provide optimum cond

itions for subsequent treatment processes. The collection basin will be of a sufficient size to

adequately absorb wastewater fluctuations caused by variation in plant production

scheduling and to dampen the concentrated batches periodically dumped or spilled. The

entire content of the effluent will be kept in mix condition by submersible agitators or

blowing air from bottom of the tank through blowers.

SEWAGE TRANSF'ER PUMP:
The raw sewage pump installed in collection cum equalization tank transfers screened &

homogeneous mixture of wastewater from the equalization tank to the aeration tank.

Sewage Transfer Pump interlocked with the level sensor which Start / Stop the pump

automatically.

2.

3.

4.

Page 5 of 15



"/
@FeooDwrLL\ter\/(e

Office: Road No.8, VishrantwadiAirport Road, Adarsh Colony, Tingre Nagar, Pune- 411032
Phone No: +91 962387873L I Email id: estimation@choicesoodwill.com

WORK ORDER NO: GOODWTLL VERVE / STP WORK-OI

5. AI\OXIC TANK:
The Raw Sewage pumped from Sewage Transfer pump to Anoxic Tank. ln the absence

of dissolved oxygen, bacteria will degrade these nitrates to nitrogen gas in a process

known as De-nitrification. Not only will the Anoxic Basin serve to convert nitrates to

nitrogen gas, but they will also consume BOD, recover some lost alkalinity, and

improve sludge quality. ln the Anoxic Basin, a process called De-nitrification occurs,

whereby heterotrophic bacteria convert nitrates (NO3-) to nitrogen gas (N2) as part of

cellular respiration. ln short, carbon substrate (BOD) is consumed to synthesize cell

mass and nitrate is used as an energy source. The consumption of BOD has the side

benefit of reducing aeration requirements, thereby improving the overall energy

performance of the system. As part of the de-nitrification process, some alkalinity is

recovered and the pH of the system is partially stabilized. Anoxic basin is provided with

mixer to keep the basin in mixed conditions.

6. MBR TAT[K:
ln the membrane tank the solid/liquid scparation takes place by means of the water

head and the treated water flow out by gravity. The permeate is stored in the

permeate storage tank and partial amount of permeate shall be stored in back pulse

tank as well. No suction pump of MBR permeate pump is required in our system, which

saves considerable amount of maintenance & power cost. Final Treated Water is

discharge to treated water tank.

7. HYPOCHLORITE DOSING SYSTEM:
Wastewater treatment with hypo dosing system helps in reducing BOD and COD;

deodorizing, de-colorizing and disinfection. The treated water will be reuse for

Gardening & lrrigation purpose. The wastewater shall be then subjected to pressure

quartz filter and activated carbon guard filter for the removal of suspended solids and

excess chlorine & organic from wastewater.

Page 6 of 15



#.ooD\ /tLL\rer\7e
Office: Road No.8, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +91 9623878731, I Email id: estlmation@choiceeoodwill.com

woRK oRDER NO: GOODWTLL VERVE / STp WORK-ol

8. SLUDGE HOI]LDING TANK:
The sludge from clarifiers will be collected into the sludge tank through sludge

recirculation pump. Sludge tank shall be provided to collect and increase the sludge

concentration with adequate volume and surface area.

9. SLUDGE DEWATERING SYSTEM:
The sludge from the sludge tank will be pumped to sludge dewatering machine for

further dewatering. A polyelectrolyte added to the slurry before feed to the machine in

order to improve the solid-liquid separation. The polyelectrolyte favors the aggregation

and thus the sedimentation of the solid particles. The Dry bed is used for dewatering of

the biological sludge produced in the process. The sludge will be collected in top and

from one end and liquid will recirculate to the equalization /Buffer tank from another

end.

10. MEMBRANE MODULE
The MBR systems utilize "Side-Stream" cross flow membranes configuration. The

membrrnc n100ules have a loliusI UPVU lruusrlrg, perlecl"ly suil.ed for rapld local

installation using locally source hardware shop available pipes and connection joints. The

Module contains large number of ultra-filtration membrane tubes designed to achieve

very high permeate production under the cross-flow scouring velocity with minimum

risks of any blockage.

Contractor'

i
I
,

{*
$=



d
wflGooDwrLL\rer\7e

Office: Road No.8, VishrantwadiAirport Road, Adarsh Colony, Tingre w.gr;ffiffiffiS2
Phone No: +91 9623878737 I Emailid: estimation@choiceeoodwill.com

WORK ORDER NO: GOODWILI VERVE / STP WORK-0l

11. DESIGN SPECIFICATION - MEMBRANE MODULES

12. l\{BR TANK DII}TtrNSION

Minimum values ensuring of the installation of membranc modulcs arc shown below.
Please note that the Air-flow rate shown below is just for the membrane operation without

considering of total air demand for biological treatment.

[PI:-TT*?FIq --Flow Rate 90 KLD

No Of Modules 1. Nos.

Working Hours 24 Hours

Air Required. 80 M3/Hr.

Tank Size 16.5 M3

Permit Suction Pump-Suction Head 200 Mbar + Permeate piping Head
Loss 3.75 M3lHr.

Recirculation Pum p Capacity
Suitable M3/Hr.

(Suitable As Per Your Biological System)

Flux 27 LMH

CIP Tank-l 1.00 M3

CIP Pump 2.00 M3/Hr.

(M3/hr.)

Total
No

No./Tank
1

L W H (Water level) Vol. Tank

90(mm) (mm) (mm) (m')

1 t 2 2.5 2.8 16.5

ieloper's SignaturePage 8 of 16

Module
No of

Tanks
TotalDimension

TotalArea Rate



GOODWILLer\re
office: Road No.8, VishrantwadiAirport Road, Adarsh Colony, Tingre rvrrffi*:]i-rfoaz

Phone No: +9196238 7973I I Email id: estimation@choicegoodwill.com

WORK ORDER NO: GOODWTLL VERVE / STp WORK-OI

13. DETATLS OF EQUTPMENT

1"

Quantity 2 Nos. Manualgates

MOC(Screen) SS 304

Spacing 4-10 mm

Size Suitable to CivilTank

Quantity 02 Nos. (1W+15)

Pump Capacity 3.75m3/h

Head t0-12m

Type Submersible cutter /Self Priming

Make CN P/ Kirloskar/ Grundfos/Lubi/Equiv.

Air Diffusers

No. of Diffuser 01 No.

Capacity L0 m3/hr. each

Type Non-Retrievable

Make Titan OTT/ Greenfield/ Rehau/ Equiv.

-------- --l

Quantity 02 Nos. (1W+1S)

Capacity
80 m3/h

Head O.45kg/cm2

Power
3HP

MOC
cr

Type
Positive displacements (Twin Lobe type)

Accessories
Pressure Gauge& Frame

L,l t

r'
7
's SignaturePage 9 of 16

j

Sqeen Chamber

2. Sewage Transfer Pump

3.

Air Blower for MBR



G()ODI/VI LLerve
Office: Road No.8, Vishrantwadi Airport Road, Adarsh Colony, Tingre Nagar, Pune- 411032

Phone No: +91 962387873L I Email id: estimation@choicesoodwill.com

WORK ORDER NO: GOODWILI VERVE / STP WORK-01

Make EveresVKPT/Airva k/A1l Eq u iv

5.

Quantity 02 Nos. (1W+1S)

Capacity 60 m3lh

Head O.5kg/cm2

Power 3Hp

MOC ct

Type Positive displacements (Twin Lobe type)

Accessories Pressure Gauge& Frame

Make Everest/KPT/Airva k/A1l Eq uiv

5.

No of Modules 1 Nos.

139 M2Membrane Area

Flux 27 LMH